1503

NOTICES
DEPARTMENT OF BANKING

Action on Applications

The Department of Banking, under the authority contained in the act of November 30, 1965 (P. L. 847, No. 356), known
as the Banking Code of 1965; the act of December 14, 1967 (P. L. 746, No. 345), known as the Savings Association Code of
1967; the act of May 15, 1933 (P. L. 565, No. 111), known as the Department of Banking Code; and the act of December 9,
2002 (P. L. 1572, No. 207), known as the Credit Union Code; and applications received for the week ending March 27,

2007.

Date
3-20-07

3-23-07

3-27-07

Date
3-23-07

Date
3-21-07

3-23-07

BANKING INSTITUTIONS

Holding Company Acquisitions
Name of Corporation Location Action

The Bank of New York Mellon New York, NY Filed
[...]
Board, Second Floor, Rachel Carson State Office Building, 400 Market Street, P. O. Box 8457, Harrisburg, PA 17105-8457,
(717) 787-3483. TDD users should contact the Environmental Hearing Board (Board) through the Pennsylvania Relay
Service, (800) 654-5984. Appeals must be filed with the Board within 30 days of publication of this notice in the
Pennsylvania Bulletin, unless the appropriate statute provides a different time period. Copies of the appeal form and the
Board'’s rules of practice and procedure may be obtained from the Board. The appeal form and the Board's rules of
practice and procedure are also available in Braille or on audiotape from the Secretary of the Board at (717) 787-3483.
This paragraph does not, in and of itself, create any right of appeal beyond that permitted by applicable statutes and
decision law.

For individuals who wish to challenge an action, appeals must reach the Board within 30 days. A lawyer is not needed
to file an appeal with the Board.

Important legal rights are at stake, however, so individuals should show this notice to a lawyer at once. Persons who
cannot afford a lawyer may qualify for free pro bono representation. Call the Secretary to the Board at (717) 787-3483 for
more information.

PENNSYLVANIA BULLETIN, VOL. 37, NO. 14, APRIL 7, 2007



NOTICES

1525

I. NPDES Renewal Permit Actions

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N ?
PA0064131 Raceway Truckstop, Inc. Tremont Township Swatara Creek Y

P. O. Box 239 Schuylkill County 7D

Harford, PA 18823-0239
PA0060283 Penn Estates Utilities, Inc. Stroud Township UNT to Brodhead Y

503 Hallet Road Monroe County Creek

East Stroudsburg, PA 18301 1E

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)

705-4707.
NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N ?
PA0082015 Meadows Sewer Company Cumberland County Conodoguinet Creek Y
(Sew) 5015 East Trindle Spring Road  Middlesex Township 7-B

Mechanicsburg, PA 17050-3622
PA0085979 Frank Plessinger Franklin County UNT Licking Creek Y
(Sew) Guest Farm Village, Inc. Montgomery Township  13-C

Southwest Region:

c/o P & W Excavating
P. O. Box 712
McConnellsburg, PA 17233

Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N
PA0026506 West Mifflin Sanitary Sewer Allegheny County Thompson Run N
Sewage Municipal Authority West Mifflin Borough

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N ?
PA0112623 J. J. Bucher Producing Shinglehouse Borough  Oswayo Creek Y

Northwest Region:

Corporation
2568 Bells Run Road
Shinglehouse, PA 16748-3030

Potter County

16-C

Oil and Gas Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N ?
PA0112623 J. J. Bucher Producing Corp. Potter County Oswayo Creek Y
(Ind.) Pearsall Lease Shinglehouse Borough  16-C

2568 Bells Run Road
Shinglehouse, PA 16748-3030

Il. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)

705-4707.

NPDES Permit No. PA0021075, Sewage, Borough of Myerstown, 101 East Washington Avenue, Myerstown, PA
17067-1142. This proposed facility is located in Jackson Township, Lebanon County.

Description of Proposed Action/Activity: Authorization to discharge to the Tulpehocken Creek in Watershed 3-C.

WQM Permit No. PA0260142, Sewage, Thomasville Land, LP, 240 Bender Road, Hanover, PA 17331. This proposed
facility is located in Jackson Township, York County.

Description of Proposed Action/Activity: Authorization to discharge to Honey Run in Watershed 7-F.

WQM Permit No. PA0053054, Sewage, Shahida Chaudhry, Allahdin Corporation, 9648 OIld Route 126,
Worfordsburg, PA 17267. This proposed facility is located in Brush Creek Township, Fulton County.

Description of Proposed Action/Activity: Authorization for Transfer of Permit.

NPDES Permit No. PA0011371, Industrial Waste, Baldwin Hardware Corporation, 841 East Wyomissing
Boulevard, Reading, PA 19611. This proposed facility is located in Reading City, Berks County.

Description of Proposed Action/Activity: Authorization to discharge to the Schuylkill River in Watershed 3-C.

PENNSYLVANIA BULLETIN, VOL. 37, NO. 14, APRIL 7, 2007



1526 NOTICES

NPDES Permit No. PA0009253, Sewage/lndustrial Waste, BAE Systems Land & Armaments, LP, Ground
Systems Division, P. O. Box 15512, York, PA 17405-1512. This proposed facility is located in West Manchester Township,
York County.

Description of Proposed Action/Activity: Authorization to discharge to Codorus Creek and UNTs thereto in Watershed
7-H.

NPDES Permit No. PA0260100, Sewage, James Lyons, 9 Mathias Road, Littlestown, PA 17340. This proposed
facility is located in Germany Township, Adams County.

Description of Proposed Action/Activity: Authorization to discharge to UNT Piney Creek in Watershed 13-D.

NPDES Permit No. PA0248592, CAFO, Roy Shank, Shank’s Hen Houses, 4640 Lighthouse Road. This proposed
facility is located in Guilford Township, Franklin County.

Description of Proposed Action/Activity: Authorization to operate a 851-AEU layer operation located in Watershed 13-C.

NPDES Permit No. PA0259896, CAFO, Flintrock Corporation, Flintrock Farms, 16 East Brubaker Valley Road,
Lititz, PA 17543. This proposed facility is located in Elizabeth Township, Lancaster County.

Description of Size and Scope of Proposed Operation/Activity: Authorization to operate a 510-AEU broiler and horse
operation in Watershed 7-J.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES Permit No. PA0021792, Sewage Amendment No.1, Edinboro Borough, 124 Meadville Street, Edinboro, PA
16412. This proposed facility is located in Edinboro Borough, Erie County.

Description of Proposed Action/Activity: Removal of the total copper effluent limitation from NPDES permit.

I11. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. 8§ 691.1—691.1001)

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

WQM Permit No. 1506410, Sewerage, Little Washington Wastewater Company, 762 West Lancaster Avenue, Bryn
Mawr, PA 19010-3489. This proposed facility is located in Londonberry Township, Chester County.

Description of Action/Activity: Construction and operation of a wastewater treatment plant and spray irrigation system.

WQM Permit No. 0907401, Sewerage, Villa Building Company, Inc., 3720 Skipview Lane, Collegeville, PA 19426.
This proposed facility is located in West Rockhill Township, Bucks County.

Description of Action/Activity: Construction and operation of a single-residence small flow treatment plant.

WQM Permit No. 0907402, Sewerage, Villa Building Company, Inc., 3720 Skipview Lane, Collegeville, PA 19426.
This proposed facility is located in West Rockhill Township, Bucks County.

Description of Action/Activity: Construction and operation of a single-residence small flow treatment plant.

WQM Permit No. 0907403, Sewerage, Villa Building Company, Inc., 3720 Skipview Lane, Collegeville, PA 19426.
This proposed facility is located in West Rockhill Township, Bucks County.

Description of Action/Activity: Construction and operation of a single-residence small flow treatment plant.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 0690411 Amendment 06-1, Sewage, Joint Municipal Authority of Wyomissing Valley, 701 Old
Wyomissing Road, Reading, PA 19611. This proposed facility is located in Reading City, Berks County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of Grit Disposal-Vortex grit separator, dewatering screw, building and related appurtenances; Scum Handling-pumps,
holding tank and related appurtenances; Sludge Handling-centrifuge, polymer system, drying system, odor control
system, conveyors and related appurtenances; Maintenance and garage building.

WQM Permit No. 0606405, Sewage, Birdsboro Municipal Authority, 202 East Main Street, Birdsboro, PA 19508.
This proposed facility is located in Birdsboro Borough, Berks County.

Description of Proposed Action/Activity: Permit approval for the construction/modification of sewerage facilities
consisting of an addition of two new raw sewage pumps with 16-inch diameter force main, one new primary clarifier, two
aeration basins utilizing the vertical loop process, two circular clarifiers, final clarifiers, conversion of the existing final
clarifiers and chlorine contact tanks to chlorine and post aeration basins respectively, replace the existing outfall with a
new outfall, conversion of the existing anaerobic digesters to the aerobic digestion process and the addition of a
centrifuge.

WQM Permit No. 2807402, Sewage, David Flaud, 15853 Burnt Mill Road, Newburg, PA 17240. This proposed facility
is located in Lurgan Township, Franklin County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of a small flow system meeting the requirements of the Small Flow Treatment Facilities Manual for a subsurface sand
filter. Treatment units are a dual compartment 1,250-gallon septic tank, 500-gallon dosing tank and pump, 750 square
feet (15’ by 50') lined sand filter and 415-gallon chlorine contact tank with tablet chlorinator.

WQM Permit No. 2182405 Amendment No. 06-1, Sewage, Newburg Hopewell Joint Authority, P. O. Box 128,
Newburg, PA 17240. This proposed facility is located in Hopewell Township, Cumberland County.

PENNSYLVANIA BULLETIN, VOL. 37, NO. 14, APRIL 7, 2007



NOTICES 1527

Description of Proposed Action/Activity: Permit amendment approval for the construction/operation of sewerage
facilities consisting of a rerating of the organic capacity from 101 lbs BODg/day to 144 lbs BODg/day. The previous
chlorine contact tank is modified with additional aeration for use as an aerobic digester/biosolids storage tank.

WQM Permit No. 3806406, Sewage, Borough of Myerstown, 101 East Washington Street, Myerstown, PA 17067.
This proposed facility is located in Jackson Township, Lebanon County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of a headworks building containing unit processes for grinding, grit removal, flow metering and raw sewage pumping. A
three-channel oxidation ditch process with eight rotors to supply oxygen, three circular final clarifiers, a UV disinfection
system, a post aeration tank with an effluent meter, conversion of existing primary clarifier to sludge thickener and
conversion of anaerobic digesters to aerobic digesters, dewatering building housing a centrifuge, chemical addition facility
and sludge pumps and new QA outfall sewer.

WQM Permit No. 3106403, Sewage, Petersburg Borough Sewer Authority, P. O. Box 6, Petersburg, PA 16669.
This proposed facility is located in Logan Township, Huntingdon County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of the refurbishing of the influent pump station with dual 180 gpm submersible pump and the installation of a
mechanically cleaned fine screening unit.

WQM Permit No. 0503407 Transfer No. 1, Sewage, Craig Roland, 237 Whitetail Lane, Manns Choice, PA 15550.
This proposed facility is located in Juniata Township, Bedford County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewage facilities consisting of
a 1,500-gallon three-compartment septic tank, a 600-ft> buried sand filter, tablet chlorinator and a 300-gallon chlorine
contact tank.

WQM Permit No. 6707401, Sewage, Springettsbury Township, 1501 Mount Zion Road, York, PA 17402. This
proposed facility is located in Springettsbury Township, York County.

Description of Proposed Action/Activity: Permit approval for the construction of sewerage facilities consisting of the
installation of two hydro cyclone grit removal units each rated at 35 mgd to replace the existing system.

WQM Permit No. 6776415 Amendment 07-1, Sewage, Thomasville Land, LP, 240 Bender Road, Hanover, PA
17331. This proposed facility is located in Jackson Township, York County.

Description of Proposed Action/Activity: Permit approval for the transfer of operation from Pfaltzgraff to Thomasville
Land, LP.

WQM Permit No. 4405401, Sewage, Derry Township Sanitary Sewer Authority Mifflin County, P. O. Box 465,
Yeagertown, PA 17099. This proposed facility is located in Derry Township, Mifflin County.

Description of Proposed Action/Activity: Permit approval for the construction of sewerage facilities consisting of a
sewage collection system consisting of 6-inch to 12-inch PVC gravity sewers, two 10-inch Ductile Iron Pipe Force mains
and two pump stations.

WQM Permit No. 2806401, Sewage, Waynesboro Borough Authority, 57 East Main Street, P. 0. Box 310,
Wayneshoro, PA 17268. This proposed facility is located in Washington Township, Franklin County.

Description of Proposed Action/Activity: Permit approval for the construction of sewerage facilities consisting of
replacement of the West Penn Pump Station.

WQM Permit No. 2198404, Transfer 1, Sewage, Gregory and Melissa Blades, 635 Mohawk Road, Newville, PA
17241. This proposed facility is located in Upper Frankford Township, Cumberland County.

Description of Proposed Action/Activity: Transfer of Permit.

WQM Permit No. 0106403, Sewage, James Lyons, 9 Mathias Drive, Littlestown, PA 17340. This proposed facility is
located in Germany Township, Adams County.

Description of Proposed Action/Activity: Permit Approval for the construction of sewerage facilities consisting of a
single-family residence sewage treatment facility with one 1,000-gallon septic tank, a 500-gallon pump tank, Ecoflo peat
filter and UV disinfection.

WQM Permit No. 6790204, Amendment 06-1, Sewage, BAE Systems Land & Armaments, LP, Ground Systems
Division, 1100 Bairs Road, York, PA 17405. This proposed facility is located in West Manchester Township, York
County.

Description of Proposed Action/Activity: Permit Approval for the modifications of sewerage and industrial wastewater
facilities consisting of using the existing DAF unit and carbon filters (as needed) to pretreat industrial wastewater prior
to sending it to the sanitary wastewater treatment plant.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. WQG018526, Sewage, Charles T. Osborne, 1099 Linn-Tyro Road, Hadley, PA 16130-2831. This
proposed facility is located in Perry Township, Mercer County.

Description of Proposed Action/Activity: A Single-residence Sewage Treatment Plant.

PENNSYLVANIA BULLETIN, VOL. 37, NO. 14, APRIL 7, 2007



1528 NOTICES

IV. NPDES Stormwater Discharges from MS4 Permit Actions

V. NPDES Waiver Stormwater Discharges from MS4 Actions

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

NPDES Applicant Name & Receiving
Permit No. Address County Municipality Water/Use
PA1024005001 DCNR, Bureau of Facility Luzerne Fairmount Township Kitchen Creek
Design & Construction HQ-CWF
P. O. Box 8451
Harrisburg, PA 17105-8451
PA1024806023 Windrift Real Estate Associates Northampton  Bethlehem City Nancy Run